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Count 10/10
@1k View
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11BE4AOMIMO_Ant6_6965
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11BE4AOMIMO_Ant6_7085
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Report No. : FR441610F

11BESOMIMO_Ant6_5985
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11BES8OMIMO_Ant6_6145
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FCC RF Test Report
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11BES8OMIMO_Ant6_6385
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Ref Level 2503 dBm

Offset 15.93 dBé @ RBW 1 MHz
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30.1 ms & VBW 3 MHz

Mode Sweesp

Count 10/10
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Function Result |
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Spectrum
Ref Level 25,04 dBm  Offset 15,04 dB & RBW 1 MHz
| Att 20 dB & SWT 30.1ms @ VBW 3 MHz Mode Sweep
Count 10/10
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11BES8OMIMO_Ant6_6465
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Ref Level 2562 dBm Offset 15.62 dé @ RBW 1 MHz

lo At 20dE @ SWT  30.1ms @ VBW 3MHz  Mode Swesp
Count 10/10

(@ 17k View

M1[1] 17.72 dBm
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M2[1] 7.94 dBm
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M1 1 6.4248667 GHz -17.72 dBm
Mz 1 6.4611333 GHz 7.94 dém
D3| M1 1 80.16 MHz -0.28 d8
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Spectrum
Ref Level 2560 dBm Offset 15.60 dé @ RBW 1 MHz

| Att 20 dB & SWT 30.1ms @ VBW 3 MHz Mode Sweep
Count 10/10

@ 1Pk View
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Ref Level 25,73 dém  Offset 1572 dE @ RBW 1 MHz

lo Att 20 dé @ SWT  30.1ms @ VBW 3 MHz Mode Sweep
Count 10/10
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Type | Ref | Trc | X-value | Y-value | Function
M1 1 6.50492 GHz -20.22 dBm
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L J1 ) QnRi e
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Ref Level 2568 dBm Offset 15.68 dB & RBW 1 MHz

lo At 20dE @ SWT  30.1ms @ VBW 3MHz  Mode Swesp
Count 10/10
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lo At 20dE @ SWT  30.1ms @ VBW 3MHz  Mode Swesp
Count 10/10

(@ 17k View
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Marker
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L J1 ) QnRi e
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Ref Level 25 44 dBm  Offset 15,44 dB @ RBW 1 MHz

| Att 20 dB & SWT 30.1ms @ VBW 3 MHz Mode Sweep
Count 10/10
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D3| M1 1 80.0533 MHz -0.41 d8
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Occupied channel bandwidth

Test Result
TestMode Antenna | Freq(MHz) | OCB [MHZz] FL[MHZz] FH[MHz] | LimitfMHz] | Verdict
Ant6 6105 313.287 5948.3566 | 6261.6434 < 320 Pass
Antl7 6105 313.287 5948.9960 | 6262.2827 < 320 Pass
Ant6 6265 313.926 6108.3566 | 6422.2827 <320 Pass
Antl7 6265 312.647 6108.9960 | 6421.6434 < 320 Pass
Ant6 6425 313.287 6268.9960 | 6582.2827 <320 Pass
Antl7 6425 312.647 6268.3566 | 6581.0040 <320 Pass
1BE3S20MIMO Ant6 6585 312.647 6428.3566 | 6741.0040 <320 Pass
Antl7 6585 313.287 6427.7173 | 6741.0040 <320 Pass
Ant6 6745 313.287 6588.3566 | 6901.6434 <320 Pass
Antl7 6745 313.926 6587.7173 | 6901.6434 <320 Pass
Ant6 6905 313.287 6748.9960 | 7062.2827 <320 Pass
Antl7 6905 313.287 6748.9960 | 7062.2827 <320 Pass
Ant6 5955 16.503 5946.7283 | 5963.2318
Antl7 5955 16.424 5946.7682 | 5963.1918
Ant6 6175 16.543 6166.7283 | 6183.2717
Antl7 6175 16.464 6166.7682 | 6183.2318
Ant6 6415 16.503 6406.7283 | 6423.2318
Antl7 6415 16.464 6406.7682 | 6423.2318
Ant6 6435 16.503 6426.7283 | 6443.2318
Antl7 6435 16.424 6426.7682 | 6443.1918
Ant6 6475 16.503 6466.7283 | 6483.2318
Antl7 6475 16.424 6466.7682 | 6483.1918
Ant6 6515 16.503 6506.7283 | 6523.2318
Antl7 6515 16.424 6506.7682 | 6523.1918
11A-CDD Ant6 6535 16.503 6526.7283 | 6543.2318
Antl7 6535 16.464 6526.7682 | 6543.2318
Ant6 6695 16.503 6686.7283 | 6703.2318
Antl7 6695 16.424 6686.7682 | 6703.1918
Ant6 6855 16.503 6846.7283 | 6863.2318
Antl7 6855 16.384 6846.7682 | 6863.1518
Ant6 6875 16.543 6866.7283 | 6883.2717
Antl7 6875 16.384 6866.7682 | 6883.1518
Ant6 6895 16.503 6886.7283 | 6903.2318
Antl7 6895 16.384 6886.7682 | 6903.1518
Ant6 6995 16.503 6986.7682 | 7003.2717
Antl7 6995 16.424 6986.7682 | 7003.1918
Ant6 7095 16.503 7086.7283 | 7103.2318
Antl7 7095 16.344 7086.8082 | 7103.1518
Ant6 5955 18.741 5945.6094 | 5964.3506
Antl7 5955 18.701 5945.6494 | 5964.3506
Ant6 6175 18.741 6165.6094 | 6184.3506
11BE20MIMO Antl7 6175 18.741 6165.6094 | 6184.3506
Ant6 6415 18.741 6405.6094 | 6424.3506
Antl7 6415 18.741 6405.6094 | 6424.3506
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Ant6 6435 18.741 6425.6094 | 6444.3506
Antl7 6435 18.781 6425.5694 | 6444.3506
Ant6 6475 18.741 6465.6094 | 6484.3506
Antl7 6475 18.741 6465.6094 | 6484.3506
Ant6 6515 18.741 6505.6094 | 6524.3506
Antl7 6515 18.741 6505.6094 | 6524.3506
Ant6 6535 18.781 6525.6094 | 6544.3906
Antl7 6535 18.741 6525.6094 | 6544.3506
Ant6 6695 18.741 6685.6094 | 6704.3506
Antl7 6695 18.741 6685.6094 | 6704.3506
Ant6 6855 18.741 6845.6094 | 6864.3506
Antl7 6855 18.741 6845.5694 | 6864.3107
Ant6 6875 18.781 6865.6094 | 6884.3906
Antl7 6875 18.741 6865.5694 | 6884.3107
Ant6 6895 18.741 6885.6094 | 6904.3506
Antl7 6895 18.741 6885.5694 | 6904.3107
Ant6 6995 18.781 6985.6094 | 7004.3906
Antl7 6995 18.781 6985.5694 | 7004.3506
Ant6 7095 18.781 7085.6094 | 7104.3906
Antl7 7095 18.741 7085.6094 | 7104.3506
Ant6 5965 37.642 5946.1389 | 5983.7812
Antl7 5965 37.642 5946.1389 | 5983.7812
Ant6 6165 37.642 6146.1389 | 6183.7812
Antl7 6165 37.642 6146.1389 | 6183.7812
Ant6 6405 37.642 6386.1389 | 6423.7812
Antl7 6405 37.562 6386.2188 | 6423.7812
Ant6 6445 37.562 6426.2188 | 6463.7812
Antl7 6445 37.642 6426.1389 | 6463.7812
Ant6 6485 37.483 6466.2188 | 6503.7013
Antl7 6485 37.642 6466.1389 | 6503.7812
Ant6 6525 37.642 6506.1389 | 6543.7812
Antl7 6525 37.562 6506.2188 | 6543.7812
Ant6 6565 37.483 6546.2188 | 6583.7013
11BE4OMIMO Antl7 6565 37.562 6546.2188 | 6583.7812
Ant6 6685 37.562 6666.1389 | 6703.7013
Antl7 6685 37.562 6666.2188 | 6703.7812
Ant6 6845 37.642 6826.1389 | 6863.7812
Antl7 6845 37.642 6826.1389 | 6863.7812
Ant6 6885 37.642 6866.1389 | 6903.7812
Antl7 6885 37.562 6866.1389 | 6903.7013
Ant6 6925 37.562 6906.2188 | 6943.7812
Antl7 6925 37.562 6906.2188 | 6943.7812
Ant6 6965 37.483 6946.2188 | 6983.7013
Antl7 6965 37.483 6946.2987 | 6983.7812
Ant6 7085 37.483 7066.2188 | 7103.7013
Antl7 7085 37.403 7066.2987 | 7103.7013
Ant6 5985 77.043 5946.4785 | 6023.5215
Antl7 5985 77.043 5946.3187 | 6023.3616
11BESOMIMO Ant6 6145 77.203 6106.3187 | 6183.5215
Antl7 6145 77.203 6106.3187 | 6183.5215
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Ant6 6385 76.883 6346.4785 | 6423.3616
Antl7 6385 77.043 6346.6384 | 6423.6813
Ant6 6465 77.043 6426.4785 | 6503.5215
Antl7 6465 77.363 6426.1588 | 6503.5215
Ant6 6545 76.883 6506.4785 | 6583.3616
Antl7 6545 76.883 6506.6384 | 6583.5215
Ant6 6625 77.043 6586.4785 | 6663.5215
Antl7 6625 77.522 6586.1588 | 6663.6813
Ant6 6705 77.043 6666.3187 | 6743.3616
Antl7 6705 76.723 6666.4785 | 6743.2018
Ant6 6785 77.043 6746.3187 | 6823.3616
Antl7 6785 77.203 6746.4785 | 6823.6813
Ant6 6865 77.043 6826.4785 | 6903.5215
Antl7 6865 77.043 6826.3187 | 6903.3616
Ant6 6945 76.723 6906.4785 | 6983.2018
Antl7 6945 76.883 6906.6384 | 6983.5215
Ant6 7025 76.883 6986.6384 | 7063.5215
Antl7 7025 77.043 6986.4785 | 7063.5215
Ant6 6025 156.324 5946.6783 | 6103.0020
Antl7 6025 156.324 5946.6783 | 6103.0020
Ant6 6185 156.324 6106.6783 | 6263.0020
Antl7 6185 156.963 6106.3586 | 6263.3217
Ant6 6345 156.324 6266.6783 | 6423.0020
Antl7 6345 157.283 6266.3586 | 6423.6414
Ant6 6505 156.324 6426.6783 | 6583.0020
11BE16OMIMO Antl7 6505 156.643 6426.6783 | 6583.3217
Ant6 6665 156.004 6586.6783 | 6742.6823
Antl7 6665 156.004 6586.6783 | 6742.6823
Ant6 6825 156.324 6746.6783 | 6903.0020
Antl7 6825 155.684 6746.9980 | 6902.6823
Ant6 6985 156.963 6906.3586 | 7063.3217
Antl7 6985 155.684 6907.3177 | 7063.0020
Sporton International Inc. (Kunshan) Page Number : AB9 of A322

TEL : +86-512-57900158
FCC ID: 2AFZZPNS8EG



SPORTON LAB.

FCC RF Test Report

Report No. : FR441610F

Test Graphs

11BE320MIMO_Ant6_6105

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 20 de
Count 10/10

Offset 15,87 d& & RBW 5 MHz

- SWT 10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]

0 dem

T e =y AP R g

9.66 dBm)
6.109480 GHz
313.286713287 MHz|

-10 dBm:

-20 dBm:

Pl gL

w»)

| thieii o

st 4l ot
-30 dBm

-40 dBm

=50 dBm:

-60 dBm:

-70 dBm

CF 6.105 GHz

1001 pts

Span 640.0 MHz

Marker

X-value | ¥-value | Function |

Function Result

Type | Ref | Tre |
M1 1
T1
T2

1
1

6.10948 GHz
5.948357 GHz
6.261643 GHz

9.66 dBm
4.32 dBm
4.42 dBm

0CC Bw

313.286713287 MHz

L L

Date: Z.MAY.Z024

11BE320MIMO_Ant17_6105

Spectrum

(®)

Ref Level 20,00 dém
o Att 20 dB
Count 10/10

Offset 1578 d& & RBW 5 MHz

- SWT 10ms & VBW 20 MHz Mode Sweep

@ 1Pk View

M1 Mi[1]

10 dB

0 dem

h
bty A ok B,

11.36 dBm)|
6.123540 GHz
313.286713287 MHz|

-10 dBm:

-20 dBm:

It
w3 Heth

-40 dBm

=50 dBm:

-60 dBm:

-70 dBm

CF 6.105 GHz

1001 pts

Span 640.0 MHz

Marker

X-value | ¥-value | Function |

Function Result

Type | Ref | Tre |
M1 1
T1
T2

1
1

6.12354 GHz
5.948996 GHz
6.262283 GHz

11.36 dém
3.27 dBm
4.74 dBm

0CC Bw

313.286713287 MHz

Date: Z.MAY.Z024

06:30

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG

Page Number : A70 of A322



saroniis. FCC RF Test Report

Report No. : FR441610F

11BE320MIMO_Ant6_6265

Ref Level
lo Att

Spectrum

(%)

20,00 dém  Offset 15,07 dB @ RBW 5 MHz

20 dB & SWT

Count 10/10

10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1] 10.17 dBm
6.234950 GHz

[ S meﬂmwﬁ 313.926073926 MHz

0 dem

-10 dBm

-20 dBm

oty
-30 dBm:

|
gl shemiaabh “J«‘J

LWM. ey, Anflsds e

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.265 GHz

1001 pts Span 640.0 MHz

Marker
Type \ Ref

| Tre | X-value | Y-value | _Function | Function Result |

M1
T1
T2

1 6.23495 GHz 10.17 dém
1 6.108357 GHz 4.22 dBm oce Bw 313.926073926 MHz
1 6.422283 GHz 4.02 dBm

) QnRi e

11BE320MIMO_Ant17_6265

Spectrum

Ref Level
lo Att

(%)

20,00 dém  Offset 15,02 dB & RBW 5 MHz

20 dB & SWT

Count 10/10

10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1] 9.72 dBm
6.259890 GHz

.

0 dem

Pro bt

.'
B R . 2 312.64735% M
L. e Ly JM(ﬂ 312.647352647 MHz

-10 dBm

-20 dBm

s

e

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.265 GHz

1001 pts Span 640.0 MHz

Marker

Type \ Ref
M1

T1
T2

| Tre | X-value | Y-value | _Function | Function Result |
1 6.25089 GHz 9.72 dBm
1 6.108996 GHz 3.39 dBm Occ Bw 312.647352647 MHz
1 6.421643 GHz 2.86 dém

L

Date: 2.MAY.

2024 21:13:1%

—
) [ EEEEER ]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZPNS8EG

Page Number

: A71 of A322



SPORTON LAB.

FCC RF Test Report

Report No. : FR441610F

11BE320MIMO_Ant6_6425

Spectrum

(%)

Count 10/10

Ref Level 20,00 dBm
lo Att 20 dB @ SWT

Offset 15,86 dB & RBW 5 MHz
10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]

x

0 dem

ot A Bt

T2 3132 3987 M
’ “l 313.286713287 MHz

9.54 dBm)|
6.448020 GHz

-10 dBm

-20 dBm

.{%W i e

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.425 GHz

1001 pts

Span 640.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

6.44802 GHz
6.268996 GHz
6.582283 GHz

9.54 dém
3.04 dém
3.97 dBm

Oce Bw

313.286713287 MHz

11BE320MIMO_Ant17_6425

Spectrum

(%)

Ref Level 20,00 dBm
lo Att 20 de
Count 10/10

Offset 15,87 d& & RBW 5 MHz
- SWT 10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

10 dB

. M1[1]

0 dem

YWW—N'WW TATTITASUGE

10.61 dBm)|
6.409660 GHz
312.647352647 MHz

-10 dBm

-20 dBm

7;;\3,..39_*.\.‘“ T Aulash,

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.425 GHz

1001 pts

Span 640.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value | Y-value | _Function |

Function Result |

T1 1
T2 1

6.40966 GHz
6.268357 GHz
6.581004 GHz

10.61 dém
4.78 dém
4.07 dBm

Oce Bw

312.647352647 MHz

L L

Date: 2.MAY.2024 21:

15:53

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZPNS8EG

Page Number

: A72 of A322



SPORTON LAB.

FCC RF Test Report

Report No.

: FR441610F

11BE320MIMO_Ant6_6585

Spectrum

(%)

Ref Level 20,00 dBm

Count 10/10

Offset 15,61 dB & RBW

5 MHz

| Att 20 dB & SWT

10 ms & VBW 20 MHz

Mode Sweaep

@ 1Pk Yiew

10 dB

M1[1]

0 dem

P T

R TR SN

10.91 dBm)|
6.568380 GHz
312.647352647 MHz

-10 dBm

-20 dBm

PO trn gt il

L%L..IJ b s L b

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.585 GHz

1001 pts

Span 640.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value |

Function |

Function Result |

M1 1
T1 1
T2 1

6.56838 GHz
6.428357 GHz
6.741004 GHz

10.91 dém
3.79 dém
3.05 dBém

Oce Bw

312.647352647 MHz

11BE320MIMO_Ant17_6585

Spectrum

(%)

Ref Level 20,00 dBm

Count 10/10

| Att 20 dB & SWT

Offset 15,51 d& & RBW 5 MHz

10 ms & VBW 20 MHz

Mode Sweaep

@ 1Pk Yiew

10 dB

M1[1]

0 dem

?-M,W ROETN E e ey B BMay

11.58 dBm)|
6.567740 GHz
313.286713287 MHz

-10 dBm

-20 dBm

[ LR

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.585 GHz

1001 pts

Span 640.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value |

Y-value |

Function |

Function Result |

T1 1
T2 1

6.56774 GHz
6.427717 GHz
6.741004 GHz

11.58 dém
4.70 dém
4.20 dBm

Oce Bw

313.286713287 MHz

L L

Date: 2.MAY.2024 21:1B:26

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZPNS8EG

Page Number

. A73 of A322



SPORTON LAB.

FCC RF Test Report

Report No. : FR441610F

11BE320MIMO_Ant6_6745

Spectrum

(%)

Ref Level 20,00 dBm
lo Att
Count 10/10

20 dB & SWT

Offset 15,05 dE & RBW 5 MHz

10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

10 dB

. M1[1]

¥
I e L A

2 313.286713287 MHz
-

9.84 dBm)|
6.702160 GHz

0 dem

-10 dBm

-20 dBm

I

|
J H"‘Mwl,,»b,,,)\h.ww

k=

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.745 GHz

1001 pts

Span 640.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

6.70216 GHz
6.588357 GHz
6.901643 GHz

9.84 dém
3.91 dém
3.47 dBm

Oce Bw

) QnRi e

313.286713287 MHz

11BE320MIMO_Ant17_6745

Spectrum

(%)

Ref Level 20,00 dBm
lo Att
Count 10/10

20 dB & SWT

Offset 15,84 dB & RBW 5 MHz

10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1 M1[1]

¥
[ et G i,

).?‘uw-

313.926073926 MHz

10.56 dBm)|
6.771850 GHz

0 dem

-10 dBm

_\

-20 dBm

[T —

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.745 GHz

1001 pts

Span 640.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

6.77185 GHz
6.587717 GHz
6.901643 GHz

10.56 dBm
3.18 dém
2.89 d8m

Oce Bw

L L

Date: 2.MAY.2024

-
) ARREREED e

313.926073926 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG

Page Number . A74 of A322



s=aranas. FCC RF Test Report Report No. : FR441610F

11BE320MIMO_Ant6_6905

Spectrum A

Ref Level 20,00 dBm Offset 1592 dB & RBW 5 MHz

lo At 20 dB @ SWT 10 ms @ VBW 20 MHz Mode Sweep
Count 10/10

(@ 17k View

M1[1] 9.24 dBm
11 999¢ .
10 o x 6.922900 GHz

- 313.: 2987
PRI Pl g K 5{3‘:}',&_“ o 313.286713287 MHz

0 dem

_‘;imwwwv'“qaﬂ
[

-10 dBm "I
J

-20 dBm

et algebnadl st .J \u"““"‘lluu'r‘\ahw-d g gy

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.905 GHz 1001 pts Span 640.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 6.9229 GHz 5.24 dém
T1 1 6.748996 GHz 1.17 dBm Occ Bw 313.286713287 MHz
T2 1 7.062283 GHz 2.16 dém

L J1 J [ EEEEER ]

11BE320MIMO_Ant17_6905

Spectrum A

Ref Level 20,00 dBm Offset 1578 d& & RBW 5 MHz

lo At 20 dB @ SWT 10 ms @ VBW 20 MHz Mode Sweep
Count 10/10

(@ 17k View

) M1[1] 9.91 dBm
Y 6.918430 GHZ
1066 i . a14 - a2

PRSI ET S aﬂ}xﬂww 313.286713287 MHZ
0 dem H i

-10 dBm IL
J

-20 dBm - 1

Gl " j bl e e 1)

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.905 GHz 1001 pts Span 640.0 MHz
Marker

Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 6.91843 GHz 9.91 dBm
T1 1 6.748996 GHz 3.53 dBm Occ Bw 313.286713287 MHz
T2 1 7.062283 GHz 3.12 dém

L J1 J ARREREED e

Date: 2.MAY.2024

Sporton International Inc. (Kunshan) Page Number . A75 of A322
TEL : +86-512-57900158
FCC ID: 2AFZZPNBEG



SPORTON LAB.

FCC RF Test Report

Report No. : FR441610F

11A-CDD_Ant6_5955

Spectrum

(%)

Ref Level 20,00 dBm
lo Att 20 de
Count 10/10

- SWT

Offset 1552 d& & RBW 500 kHz

10 ms & VBW

2 MHz

Mode Swesp

@ 1Pk Yiew

10 dB

M1[1]

0 dem

Occ Bw

16.503496503 MHz

1.40 dBm
5.9557990 GHz

-10 dBm

Sy

-20 dBm

-30 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 5.955 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value |

Function |

Function Result |

M1 1
T1 1
T2 1

5.955799 GHz
5.94672B83 GHz
5.9632318 GHz

1.40 dBém
-6.48 dBm
-6.32 dém

Oce Bw

) [ EEEEER ]

16.503496503 MHz

11A-CDD_Ant17_5955

Spectrum

(%)

Ref Level 20,00 dBm
lo Att
Count 10/10

20de &

Offset 1552 d& & RBW 500 kHz

SWT

10 ms & VBW

2 MHz

Mode Swesp

@ 1Pk Yiew

10 dB

M1[1]

0 dem

M1

i,

p

Occ Bw

16.423576424 MHz

3.82 dBm)|
5.9537610 GHz

-10 dBm

L

-20 dBm

-30 dBm

e 5 .

-50 dBm

-60 dBm

=70 dBm:

CF 5.955 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value |

Y-value |

Function |

Function Result |

T1 1
T2 1

5.953761 GHz

5.94676B2 GHz
59631918 GHz

3.82 dém
-3.86 dBm
-4.03 dém

Oce Bw

L L

Date: 2.MAY.2024

-
) ARREREED e

16.423576424 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG

Page Number . A76 of A322



SPORTON LAB.

FCC RF Test Report

Report No. : FR441610F

11A-CDD_Ant6_6175

Spectrum

(%)

lo Att
Count 10/10

Ref Level 20,00 dBm
20 dB @ SWT

Offset 15,72 d&
10 ms

@ RBW 500 kHz
& VBW 2 MHz

Mode Swesp

@ 1Pk Yiew

10 dB

M1[1]

0 dem

M1
X

Occ Bw

0.78 dBm)|
6.1763190 GHz
16.543456543 MHz

-10 dBm

S T———

-20 dBm

-30 dBm

bl .

-50 dBm

-60 dBm

=70 dBm

CF 6.175 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value |

Function |

Function Result |

M1 1
T1 1
T2 1

6.176319 GHz
6.1667283 GHz
6.1832717 GHz

0.78 dém
-6.20 dBm
-6.98 dém

Oce Bw

16.543456543 MHz

11A-CDD_Antl17_6175

Spectrum

(%)

lo Att
Count 10/10

Ref Level 20,00 dBm
20 dB @ SWT

Offset 1569 d&
10 ms

@ RBW 500 kHz
& VBW 2 MHz

Mode Swesp

@ 1Pk Yiew

10 dB

M1[1]

0 dem

M1

Occ Bw
bty )

2.50 dBm)|
6.1730820 GHz
16.463536464 MHz

-10 dBm

whin

T

-20 dBm

-30 dBm

ABy

-50 dBm

-60 dBm

=70 dBm

CF 6.175 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value |

Y-value |

Function |

Function Result |

T1 1
T2 1

6.173082 GHz
6.1667682 GHz
6.1832318 GHz

2.50 dém
-5.17 dBm
-5.41 dém

Oce Bw

16. 463536464 MHz

L L

Date: 2.MAY.2024

10z

4B:4B

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZPNS8EG

Page Number

: A77 of A322



saroniis. FCC RF Test Report

Report No. : FR441610F

11A-CDD_Ant6_6415

Spectrum

(%)

lo Att 20 de
Count 10/10

Ref Level 20,00 dém  Offset 1582 d& & RBW 500 kHz

- SWT 0 ms & VBW 2 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1] 1.91 dBm|
6.4129220 GHz,

0 dem

Occ Bw 16.503496503 MHz

oE

-10 dBm

g P T

-20 dBm

-30 dBm

24 4R

-50 dBm

-60 dBm

=70 dBm:

CF 6.415 GHz

1001 pts Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function | Function Result |

M1 1
T1 1
T2 1

6.412922 GHz 1.91 dBém
6.4067283 GHz -7.16 dBm oce Bw 16.503496503 MHz
6.4232318 GHz -6.07 dém

) [ EEEEER ]

11A-CDD_Antl17_6415

Spectrum

(%)

Ref Level 20,00 dBm
lo Att 20 de
Count 10/10

Offset 15,02 d& & RBW 500 kHz
- SWT 0 ms & VBW 2 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1] 3.73 dBm
6.4130420 GHz,

0 dem

" Occ Bw 16.463536464 MHz
T ettt [ i g

-10 dBm

Tt LR Ly
\
F 4

-20 dBm

-30 dBm

SR .

-50 dBm

-60 dBm

=70 dBm:

CF 6.415 GHz

1001 pts Span 40.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value | Y-value | _Function | Function Result |

T1 1
T2 1

6.413042 GHz 3.73 dém
6.4067682 GHz -3.44 dBm oce Bw 16. 463536464 MHz
6.4232318 GHz -3.94 dém

L L

Date: 2.MAY.2024 11:2

) [ EEEEER ]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZPNS8EG

Page Number

. A78 of A322



SPORTON LAB.

FCC RF Test Report

Report No.

: FR441610F

11A-CDD_Ant6_6435

Spectrum

(%)

lo Att
Count 10/10

Ref Level 20,00 dBm
20 dB @ SWT

Offset

15,90 dé & RBW 500 kHz

0 ms & VBW 2 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1] 2.30 dBm

6.4371180 GHz

0 dem

M1 O
! oL "

C Bw 16.503496503 MHz

-10 dBm

[ STy

==

-20 dBm

-30 dBm

0GBy

-50 dBm

-60 dBm

=70 dBm:

CF 6.435 GHz

1001 pts Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value

| Y-value | _Function | Function Result |

M1 1
T1 1
T2 1

6.437118 GHz
6.4267283 GHz
6.4432318 GHz

2.30 dém
-5.70 dBm
-5.92 dém

oce Bw 16.503496503 MHz

) [ EEEEER ]

11A-CDD_Ant17_6435

Spectrum

(%)

lo Att
Count 10/10

Ref Level 20,00 dBm
20 dB @ SWT

Offset

15,92 dé & RBW 500 kHz

0 ms & VBW 2 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1] 3.81 dBm

6.4323630 GHz

0 dem

M1 Occ Bw

16.423576424 MHz
o ptb N i 2

-10 dBm

-20 dBm

-30 dBm

0 L .

-50 dBm

-60 dBm

=70 dBm:

CF 6.435 GHz

1001 pts Span 40.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value

| Y-value | _Function | Function Result |

T1 1
T2 1

6.432363 GHz
6.4267682 GHz
6.4431918 GHz

3.81 dém
-3.17 dBm
-3.22 dém

oce Bw 16.423576424 MHz

L L

Date:

2.MAY .

2024 15:2

Bz

11

) [ EEEEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG

Page Number

: A79 of A322



SPORTON LAB.

FCC RF Test Report

Report No. : FR441610F

11A-CDD_Ant6_6475

Spectrum

(%)

Ref Level 20,00 dBm
lo Att
Count 10/10

20 dB & SWT

Offset 15,65 dB & RBW 500 kHz

0 ms & VBW 2 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]

0 dem

M1 Occ Bw

2.54 dBm)|
6.4771980 GHz
16.503496503 MHz

-10 dBm

T

-20 dBm

-30 dBm

il B

-50 dBm

-60 dBm

=70 dBm:

CF 6.475 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

6.477198 GHz
6.4667283 GHz
6.4832318 GHz

2.54 dém
-5.05 dBm
-4.88 dém

Oce Bw

16.503496503 MHz

11A-CDD_Antl17_6475

Spectrum

(%)

Ref Level 20,00 dBm
lo Att
Count 10/10

20 dB & SWT

Offset 1564 dBé & RBW 500 kHz

0 ms & VBW 2 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]

0 dem

Occ Bw

N Aty x“’ll"\*"‘"‘--’ s

5.15 dBm)|
6.4762390 GHz
16.423576424 MHz

-10 dBm

-20 dBm

-30 dBm

40 AR,

-50 dBm

ST

-60 dBm

=70 dBm:

CF 6.475 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value | Y-value | _Function |

Function Result |

T1 1
T2 1

6.476239 GHz
6.46676B2 GHz
6.4831918 GHz

5.15 dém
-3.31 dém
-3.56 dém

Oce Bw

16.423576424 MHz

L L

Date:

2.MAY.2024 15:

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG

Page Number . A80 of A322



SPORTON LAB.

FCC RF Test Report

Report No. : FR441610F

11A-CDD_Ant6_6515

Spectrum

(%)

Ref Level 20,00 dBm

Count 10/10

| Att 20 dB & SWT

Offset 15,62 d& & RBW 500 kHz

0 ms & VBW 2 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]

0 dem

M1 Occ Bw

2.52 dBm)|
6.5136410 GHz
16.503496503 MHz

-10 dBm

-20 dBm

-30 dBm

TR T
i

-50 dBm

-60 dBm

=70 dBm:

CF 6.515 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

6.513641 GHz
6.5067283 GHz
6.5232318 GHz

2.52 dém
-4.84 dBm
-5.07 dém

Oce Bw

16.503496503 MHz

11A-CDD_Antl17_6515

Spectrum

(%)

Ref Level 20,00 dBm

Count 10/10

| Att 20 dB & SWT

Offset 15,61 dBé & RBW 500 kHz

0 ms & VBW 2 MHz Mode Sweep

@ 1Pk Yiew
M1[1] 1.70 dBm
0 : 6.5174380 GHz
,I- Occ Bw 16.428576424 MHz
0 dBm T L A LA i T LTI
1 = i
]
-10 dBm /J L
-20 dB [ \
- m:
Y %
-30 dem // \\
LB ! h e SeES
-50 dBm
-60 dBm
=70 dBm
CF 6.515 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 6.517438 GHz 4.70 dBm
T1 1 6.5067682 GHz -2.96 dBm Occ Bw 16.423576424 MHz
T2 1 6.5231918 GHz -2.87 dém
i ] CERRRA
L J J -
Dats: 2.MAY.202d 15:36:46

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZPNS8EG

Page Number

: A81 of A322



SPORTON LAB.

FCC RF Test Report

Report No. : FR441610F

11A-CDD_Ant6_6535

Spectrum

(%)

Ref Level 20,00 dBm
lo Att
Count 10/10

20 dB & SWT

Offset 1587 dé & RBW 500 kHz

0 ms & VBW 2 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]

0 dem

M1 Occ Bw

¥
P ATCT W e 4

2.69 dBm)
6.5334420 GHz
16.503496503 MHz

-10 dBm

== N

-20 dBm

-30 dBm

| Ml e -

-50 dBm

-60 dBm

=70 dBm:

CF 6.535 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

6.533442 GHz
6.5267283 GHz
6.5432318 GHz

2.69 dém
-5.54 dBm
-5.34 dém

Oce Bw

16.503496503 MHz

11A-CDD_Antl17_6535

Spectrum

(%)

Ref Level 20,00 dBm
lo Att
Count 10/10

20 dB & SWT

Offset 15,72 d& & RBW 500 kHz

0 ms & VBW 2 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]

0 dem

cBw
bl h oty 10

T o
f"’xﬂ“}-’\,‘

i &

.28 dBm
6.5368780 GHz
16.463536464 MHz

-10 dBm

-20 dBm

-30 dBm

JRTeRn Tyt b

-50 dBm

-60 dBm

=70 dBm:

CF 6.535 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value | Y-value | _Function |

Function Result |

T1 1
T2 1

6.536878 GHz
6.52676B82 GHz
6.5432318 GHz

4.28 dBm
-3.19 dém
-3.55 dém

Oce Bw

16. 463536464 MHz

L L

Date: 2.MAY.2024

15:40:

10

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG

Page Number

: A82 of A322



SPORTON LAB.

FCC RF Test Report

Report No.

: FR441610F

11A-CDD_Ant6_6695

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 10/10

20 dB & SWT

Offset 1582 dé & RBW 500 kHz

0 ms & VBW 2 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]

0 dem

Occ Bw

0.61 dBm)
6.6930020 GHz
16.503496503 MHz

-10 dBm

RE T— el e |

-20 dBm

=

-30 dBm

A4,

-50 dBm

-60 dBm

=70 dBm:

CF 6.695 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1

6.693002 GHz 0.61 dém

T1 1
T2 1

6.6867283 GHz
6.7032318 GHz

-7.16 dBm
-7.79 dém

Oce Bw

16.503496503 MHz

11A-CDD_Ant17_6695

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 10/10

20 dB & SWT

Offset 1571 dBé & RBW 500 kHz

0 ms & VBW 2 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]

0 dem

cBw

2.35 dBm)|
6.6926420 GHz
16.423576424 MHz

-10 dBm

e T

-20 dBm

-30 dBm

O]

-50 dBm

-60 dBm

=70 dBm:

CF 6.695 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value | Y-value | _Function |

Function Result |

T1 1
T2 1

6.692642 GHz
6.68676B2 GHz
6.7031918 GHz

2.35 dém
-5.31 dém
-5.19 dém

Oce Bw

16.423576424 MHz

L JL

Date: 2.MAY.2024

152

—
) QnRi e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG

Page Number

: A83 of A322



s=aranas. FCC RF Test Report Report No. : FR441610F

11A-CDD_Ant6_6855

Spectrum A

Ref Level 20,00 dém  Offset 1583 dé & RBW 500 kHz

o Att 20 dB & SWT 10 ms & VBW 2 MHz Mode Swesp
Count 10/10
@ 1Pk Yiew
M1[1] 0.51 dBm
10 da 6.8522830 GHz
" Occ Bw 16.503496503 MHZ
0 dem -— —
S Pr— FIR TNy T mme;
-10 dBm %
7 Y
/ \

-20 dBm IH. .
-30 dBm I\
s J \

-50 dBm
-60 dBm
=70 dBm:
CF 6.855 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 6.852283 GHz -0.51 dBm
T1 1 6.8467283 GHz -8.87 dBm Occ Bw 16.503496503 MHz
T2 1 6.8632318 GHz -8.52 dém
il J [[TTTTTT ]
L JU J -

11A-CDD_Ant17_6855

Spectrum A

Ref Level 20,00 dém  Offset 1575 dE & RBW 500 kHz

o Att 20 dB @ SWT 10 ms & VBW 2 MHz Mode Swesp
Count 10/10
® 1Pk View
M1[1] 1.70 dBm)
omnne
10 da 6.8562790 GHZz|
' Occ Bw 16.383616384 MHZ
. X
0 dém T R N Y
7 Al

-10 dBm / ’\
-20 dBm / -
-30 dBm:

B A /r[’ \L‘. !

-50 dBm
-60 dBm
=70 dBm:
CF 6.855 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 6.856279 GHz 1.70 dBm
T1 1 6.8467682 GHz -5.98 dBm Occ Bw 16.383616384 MHz
T2 1 6.8631518 GHz -6.21 dBm
L Jjl J [ CEEERRE ]
Date: 2.MAY.202d 15:
Sporton International Inc. (Kunshan) Page Number . A84 of A322

TEL : +86-512-57900158
FCC ID: 2AFZZPNS8EG





